Products to Compare (max of 3)
X
Compare These Parts
ALWAYS SECURE
America's Oldest Speed Shop ® 800.979.0122 Lincoln, NE
Filters
Menu
Help Center
Help Center
x
Help Center

U.S.Order Line:

800.979.0122

(CST) 7am - 10pm

Race and Rod Tech Support

Mon-Fri 8am - 5pm

Canadian Order Line:

855.313.9180

International Order Line:

1.402.323.3200
Since 1952
Menu
x

Coil-Over Shock Mount Support

SAME DAY SHIPPING! Order within the next 13 hours 45 minutes and receive same day shipping

Specs
Sold in Quantity:
Each
Overall Length:
-
Overall Diameter:
1.50
Stud Diameter:
.625
Finish:
Polished
Notes
The "collar/spacer" between the shock and the mount is 1.75" wide.
Coil-Over Shock Mount Support
Coil-Over Shock Mount Support
Coil-Over Shock Mount Support
Coil-Over Shock Mount Support
Coil-Over Shock Mount Support

Click image to enlarge

Details

Reviews

Q & A

What's in the Box

Speedway sells the ONLY fully engineered shock mount. The 5/8" forged button head bolt looks good while offering maximum support.  The 1-3/4" x 1-3/4" billet aluminum support spacer has internal threads. This allows you to properly support this shock without crushing the bushing like others do, which leads to shock failures. There's a reason major chassis builders use this mount.

  • Billet aluminum
  • 4-1/2" from base of head to end of threads
  • 1-1/4" shock mount base
  • Safely mounts to brackets 1/2" thick
  • Includes required washers and nylon lock nut
  • Mounts sold individually

916-36010 Instructions (PDF)

Notes

  1. Coil-Over Mounting Guide (GIF)
  2. Uses a 1/2" Allen head wrench for holding it while tightening.

Customer Reviews

Rated 4.6 out of 5 by 36 reviewers.
RATING BREAKDOWN
36 reviews
5 Stars
26
4 Stars
6
3 Stars
2
2 Stars
2
1 Star
0
RECOMMEND THIS PRODUCT:

1930 Model A
Verified Purchaser
Verified Reviewer
Excello MO.

Very nice part

December 28, 2015
Very nice part. Great for mounting coilover shocks.
Yes, I recommend this product.
Full Size Image

Was this review helpful? 0 0

sissyboy
Verified Purchaser
springville pa

Beautiful design

December 20, 2015
Nice piece by itself. However the 5/8" shank is too big for lower coil over mount. (bought both from Speedway)
Pros:
  • Well constructed
Cons:
  • 58" Shank Is Too Big
Yes, I recommend this product.
Full Size Image

Was this review helpful? 0 0

jason
Verified Purchaser
south alabama

I used for my front shock mounts on my 25 tbucket and they l

October 09, 2015
Worked good as front shock mount to extend past the leaf springs
Pros:
  • Look good
  • Easy to mount
Yes, I recommend this product.
Full Size Image

Was this review helpful? 0 0

Angelo
Verified Purchaser
Warren NJ

This item was the perfect fix for my coil over set up.

August 03, 2015
The item is well made and worked great on my coil-over set up.
Yes, I recommend this product.
Full Size Image

Was this review helpful? 0 0

Hank
Verified Purchaser
Oregon

I would buy this product again

July 20, 2015
Able to mount solid without crushing the bushings.
Pros:
  • Nice Finish
  • Heavy duty
Yes, I recommend this product.
Full Size Image

Was this review helpful? 0 0

442 fanatic
Verified Purchaser
Columbus, Ohio

Fine product

June 26, 2015
very nice looking product at a very reasonable price
Pros:
  • Professional Appearance
  • Ease of Use
  • Fit And Function
Yes, I recommend this product.
Full Size Image

Was this review helpful? 0 0

mos
Verified Purchaser
Verified Reviewer
deerton mi

very good product, better than most

May 13, 2015
The new shock mount high ligth the rest of the fabrication.
Yes, I recommend this product.
Full Size Image

Was this review helpful? 0 0

ratbuild
Verified Purchaser
Georgetown, CA, USA

suspension is critical; don't skimp here

March 18, 2015
These mounting bolts proved to be easy to use and an attractive compliment to the Carrera coilovers on my rear suspension. There is a sense of security in using a product that is designed for a specific purpose. The suspension on a vehicle is quite serious business. alan
Pros:
  • appearance and security
Cons:
  • wish they were free!
Yes, I recommend this product.
Full Size Image

Was this review helpful? 0 0

candy32
Verified Purchaser
IL

Comes with every thing you need

March 11, 2015
Very nice product, outstanding finish, can not beat the price for what you are getting!
Yes, I recommend this product.
Full Size Image

Was this review helpful? 0 0

FunF100
Verified Purchaser
Illinois

solid product

March 02, 2015
Item is heavy and strong and works as designed. The standoff is 1 3/4" and uses a 5/8 bolt. The standoff is threaded so it's location on the bolt can be adjusted. Works well to move the shock away from the rear axle for additional clearance.
Yes, I recommend this product.
Full Size Image

Was this review helpful? 0 0

Page 1 of 4

Product Q&A

6 questions : 9 answers

1 answers

Can I get that chrome bolt for this in a 5 1/2 inch?

Bethal
January 24, 2015

Can I get that chrome bolt for this in a 5 1/2 inch?

Answers

January 28, 2015
EricM
Sorry we do not offer different lengths of the bolt included with this support.
1 answers

does the shock mount stud works with chevy 12 bolt rear end? Need new shock studs for a chevy 12 bolt rear end

Bighurt
Lakewood, WA, USA
August 04, 2014

does the shock mount stud works with chevy 12 bolt rear end? Need new shock studs for a chevy 12 bolt rear end

Answers

August 04, 2014
EricM
The base of this mount is 1 1/4" long and the bolt is 4 1/2" long and 1/2"-20 fine thread. Compare these specs to the requirements of your application.
1 answers

Need shock spacer with 1/2 bolt I am using shocks 2552254 with shock mount 91636100 under the axle. My holes are 1/2 inch. Will this mount work or can you suggest one.

markE
Springfield, IL, USA
December 09, 2013

Need shock spacer with 1/2 bolt I am using shocks 2552254 with shock mount 91636100 under the axle. My holes are 1/2 inch. Will this mount work or can you suggest one.

Answers

December 09, 2013
EricM
If you remove the steel bushing from the eyelet of those shocks the mount bushings should be 5/8" ID. Then you can use this mount.
4 answers

can you use these shock mount supports for the upper shock as well ?

Gilbert
Stockton,CA
May 26, 2011

can you use these shock mount supports for the upper shock as well ?

Answers

May 20, 2014
myhotrod
yes they will work great for you just make sure that your top and bottom mount are at the same distance use a straight edge to check top and bottom mount
September 21, 2013
Streetrod33
I did, no problems as of yet
December 24, 2012
Pauli
Yes, you just need to weld a bracket to the frame with a 5/8" hole. Your spacing front to back must be parallel to allow proper shock movement. It is a good way to go because it allows proper shock movement as the rear end travels up and down.
June 22, 2011
Jason
This is a 5/8" bolt, must top mounts require a 7/16" bolt. If shock mount is 5/8" you could use
1 answers

I have this mount on the lowest hole in the ladder bar bracket that is welded to the axle housing. The lowest hole does not leave clearance for the socket to go on the nut at the back side due to socket thickness, and the allen end is not in the best shape . If I understand correctly the large piece between the bracket and shock is threaded. Might it be possible to put a wrench on the hex portion and unscrew from there . Maybe you have an easier way otherwise I think it may be a porta- band and order the set up new and replace it all.

Rambo
Prairieville la
September 21, 2015

I have this mount on the lowest hole in the ladder bar bracket that is welded to the axle housing. The lowest hole does not leave clearance for the socket to go on the nut at the back side due to socket thickness, and the allen end is not in the best shape . If I understand correctly the large piece between the bracket and shock is threaded. Might it be possible to put a wrench on the hex portion and unscrew from there . Maybe you have an easier way otherwise I think it may be a porta- band and order the set up new and replace it all.

Answers

September 22, 2015
Eric
Expert
It may help to turn the spacer but you will likely be tightening it into the shock eyelet bushing so you will not be able to do much more than break it loose with the spacer. You will need to find some way to get a wrench or socket onto the nut as well as an allen wrench in the bolt.
1 answers

Just from reading everything here, it seems the threaded rod that inserts into the axle mount is too short for my application. Is it possible to remove that threaded rod and install a longer one? Aside from that, this part looks exactly like what I need. For some reason I've been struggling to find these things most places.

Brado
Celina, OH
January 28, 2016

Just from reading everything here, it seems the threaded rod that inserts into the axle mount is too short for my application. Is it possible to remove that threaded rod and install a longer one? Aside from that, this part looks exactly like what I need. For some reason I've been struggling to find these things most places.

Answers

January 28, 2016
Zach
Expert
You will likely need to fabricate your own mounts as these studs are part of the mounts.
Page 1 of 1

You may also be interested in:

Coil-Over Spanner Wrench
(Part #91082155)
                        

This coilover adjustment tool allows for easy adjustment of ride height on your coil-over shocks. Cut from thick plate steel, this coilover adjustment wrench is built to withstand years of use. Spanner wrench will fit common 2-5/8" diameter and 1-7/8" diameter coil-over shock kits, which makes it a must have if you have coil-over shocks!

  • Adjustment of ride height on your coil-over shocks
  • Will fit common 2-5/8" diameter and 1-7/8" diameter coil-over shock kits

Note: To make easier use of these wrenches, it is recommended that spring pressure be relieved before adjusting. We also recommend using a coil-over bearing kit between your spring and adjuster nut for much easier movement.

 

Shock Mount Studs
(Part #91036096)
                        

Shock mounting stud is approximately 3-5/8" in overall length. The part where the shock rides, is 5/8" O.D. and approximately 1-1/4" wide and the threads at the shock end are 7/16"-20, about 7/8" long. The threads at the bracket end are 1/2"-20, about 1-1/8" long.

Studs sold individually.

 

Rear Shock Mount
(Part #91636100)
                        
  • Weld to 3" rear end
  • Adjustable 3" - 5" below axle centerline
  • Has three 1/2" holes for shocks
  • Simply drill hole size to 5/8" when using 5/8" coil-over mounting hardware

Item Details

Adjustable Height
AFCO 20116 Coilover Travel Indicator Kit
(Part #10620116)
                        Coilover travel indicator kit for 2-5/8" I.D. springs. Great tool to determine what your suspension is doing.
                    
Long Coil-Over Shock Mount Support
(Part #91636011)
                        

Speedway offers this fully engineered shock mount. The 5/8" forged button head bolt looks good while offering maximum support.  The 1-3/4" x 1-3/4" billet aluminum support spacer has internal threads. This allows you to properly support this shock without crushing the bushing like others do, which leads to shock failures. There's a reason major chassis builders use this mount.

  • Billet aluminum
  • 5/8"-18 x 6" forged button head bolt
  • 5/8"-18 nylon locking nut
  • 6" from base of head to end of threads
  • 1-1/4" shock mount base
  • 1.5 O.D., .650" I.D. flat washer
  • Safely mounts to brackets 1/2" thick
  • Includes required washers, nylon lock nut, and longer mount bolt
  • Uses an Allen head wrench for holding it while tightening
  • Mount kits sold individually
  • Sold as Each (1)

916-36011 Instructions (PDF)